

U.S. Air Force

Hanscom AFB Medication Formulary

August 2012

Hanscom AFB Pharmacy
90 Vandenberg Drive
Hanscom AFB, MA 01731
(781) 225-6789

A

Actifed (triprolidine/pseudoephedrine) 2.5/60mg tablet
Actonel (risedronate) 5, 30, and 35mg tablet
Actos (Pioglitazone) 15, 30, and 45mg tablet
Adalat CC (nifedipine) 30, 60, and 90mg SR tablet
*Adderall (dextroamphetamine/amphetamine) 5, 10, 15, 20 and 30 mg tablet
*Adderall XR (dextroamphetamine/amphetamine) 5, 10, 15, 20, 25 and 30mg capsule
Advair Diskus (fluticasone/salmeterol) 100/50, 250/50, and 500/50mcg inhaler
Advair HFA (fluticasone/salmeterol) 45/21, 115/21, and 230/21mcg inhaler
Afrin (oxymetazoline) 0.05% nasal spray
Albuterol 0.83% unit dose neb solution
Albuterol inhalant solution 0.5% 20ml bottle
Alcohol pads 200/box
Aldactone (spironolactone) 25mg tablet
Aldomet (methyldopa) 250 mg tablet
Alphagan P (brimonidine tartrate) 0.1 and 0.15% drops
Altace (ramipril) 1.25, 2.5, 5, and 10 mg tablet
Amaryl (glimepiride) 1, 2, and 4mg
*Ambien (zolpidem) 5 and 10mg tablets
Amoxicillin 125mg/5mL, 250mg/5mL, 400mg/5mL suspension
Amoxicillin 250 and 500 mg capsule
*Androgel (testosterone) 1% gel 5g/packet and 2.5 g/packet
Antabuse (disulfuram) 250 mg tablet
Antivert (meclizine) 25mg tablet
Anusol-HC (hydrocortisone) 25mg suppository
Apresoline (hydralazine) 25 and 100 mg tablet
Aralen (chloroquine) 500 mg tablet
Aricept (donepezil) 5 and 10 mg tablet
Arimidex (anastrazole) 1 mg tablet
Aripipazole (Abilify) 5, 10, 20 mg tablet
Armour Thyroid 60 mg tablet
Artane (trihexyphenidyl) 2 and 5 mg tablet
Artane (trihexyphenidyl) 0.4mg/mL elixir (**Ordered when Prescribed**)
Artificial Tears (polyvinyl alcohol) 1.4%
Asacol (mesalamine) 400mg tablet
Asmanex (mometasone) 110 and 220mcg inhaler
Aspirin 325mg tablet
Aspirin Enteric Coated 81 and 325mg tablet
Astelin (azelastine) nasal spray
Atarax (hydroxyzine) 10 and 25mg tablet, 10mg/5ml elixir
Atenolol 25, 50, and 100 mg tablets
*Ativan (lorazepam) 0.5mg and 1 mg tablet
Atropine 1% solution
Atrovent (ipratropium) HFA inhaler, solution for nebulization

Augmentin (amoxicillin/clavulanate potassium) 125mg/5ml, 200mg/5ml, 250mg/5ml, 400mg/ml and ES 600mg/5mL suspension
Augmentin (amoxicillin/clavulanate potassium) 250, 500 and 875mg tablet
Auralgan (antipyrine/benzocaine) otic solution
Azithromycin 1 gram packet
Azulfidine (sulfasalazine) 500mg tablet

B

Bacitracin ointment 30gm
Bactrim (sulfamethoxazole/trimethoprim) 400/80 and DS 800/160mg tablet
Bactrim (sulfamethoxazole/trimethoprim) 200/40 mg per 5 ml suspension
Bactroban (mupirocin) 2% cream and ointment
Benadryl (diphenhydramine) 25mg capsule *Max 30 capsules, no refills
Benadryl (diphenhydramine) 12.5mg/5mL elixir
Benemid (probencid) 500mg tablet
Bentyl (dicyclomine) 10 capsule, 20mg tablet, and 10mg/5mL solution
(Ordered when Prescribed)
Benzoyl Peroxide 5 and 10% gel
Benzoyl Peroxide Wash 10%
Betamethasone dipropionate augmented 0.05% cream and ointment
Betoptic S (betaxolol) 0.25% and 0.5% ophthalmic drops
Biaxin (clarithromycin) 500mg tablet
Boniva (ibandronate sodium) 150mg tablet
Brethine (terbutaline) 5mg tablet
Bupropion 75 and 100 mg IR tablet, 100 and 150mg SR tablet
Bupropion 150 mg XL tablet
Buspar (buspirone) 5, 10 and 15 mg tablet
Byetta (exenatide) 5 mcg and 10 mcg Pens and Pen needles

C

Calamine Lotion
Capoten (captopril) 25 and 50 mg tablet
Carafate (Sucralfate) 1 gram tablet
Cardizem (diltiazem) 30 and 60 mg tablet
Cardizem CD (diltiazem SR) 120, 180, 240, 300 and 360mg capsule
Cardura (doxazosin) 1, 2, 4 and 8mg tablet
Catapres (clonidine) 0.1 and 0.3mg tablet
Cefadroxil 500 mg tablet
Celebrex 100mg and 200mg capsule
Celexa (citalopram) 10, 20, 40mg tablet
Celexa (citalopram) 10mg/5mL solution (**Ordered when Prescribed**)
Celluvisc drops (carboxymethylcellulose)
Cephulac (lactulose) 10gm/15mL syrup
Chlorpheniramine 4mg tabs and 2mg/5mL syrup
Cipro (ciprofloxacin) 100, 250, 500, and 750mg tablet
Ciprodex (ciprofloxacin 0.3% and dexamethasone 0.1%) Otic solution

Ciprofloxacin 5% (5gm/100mL) suspension
Claritin (loratadine) 10 mg tablet and 1mg/ml syrup
Cleocin (clindamycin) 2% vaginal cream
Cleocin T (clindamycin) 1% topical solution
Clindamycin 150 and 300mg capsule
Clobetasol cream, ointment, and solution
*Codeine Sulfate 30mg tablet
Cogentin (benztropine) 0.5 and 1 mg tablet
Colace (docusate sodium) 100mg capsule *Max 60 capsules/no refills
Colace (docusate sodium) 20mg/5mL syrup
Colcrys (Colchicine) 0.6mg tablet
Colestid (colestipol) 1 gm tablet and 5 gm/scoop granules
CoLyte (polyethelene glycol) electrolyte solution
Combigan (brimonidine/timolol) 0.2/0.5% ophthalmic solution
Combivent (albuterol/ipratropium) MDI
Compazine (prochlorperazine) 5mg tablet and 25mg suppository
*Concerta (methylphenidate er) 18, 27, 36 and 54 mg ER tablet
Cordarone (amiodarone) 200mg tablet
Coreg (carvedilol) 3.125, 6.25, 12.5 and 25mg tablet
Cortisporin (neomycin/polymixin B/hydrocortisone) ophthalmic suspension
Cortisporin (neomycin/polymixin B/hydrocortisone) otic solution and
suspension
Cosopt (Dorzolamide/Timolol) ophthalmic solution
Cozaar (losartan) 25, 50 and 100mg tablet
**Crestor (rosuvastatin) 5, 10, 20, and 40 mg tablets (requires prior
authorization form)**
Crolom (cromolyn) 4% ophthalmic solution

D

Delsym (dextromethorphan) 30mg/5mL extended release suspension
Depakene (valproic acid) 250mg capsule and 250mg/5ml solution
Depakote (divalproex) 125mg and 250mg tablet
Depakote ER (divalproex) 250 and 500mg ER tablet
Depakote Sprinkles (divalproex) 125mg capsule
Depo-Provera (medroxyprogesterone) injection
Desowen (desonide) 0.05% cream, ointment and lotion
Desyrel (trazodone) 50mg tablet
Detrol LA (tolterodine tartrate) 2 and 4 mg ER capsule
*Dexedrine (dextroamphetamine) 5mg tablet and 10mg spansule
Dicloxacillin 250 and 500mg capsule, 62mg/5mL suspension
Diflucan (fluconazole) 100 and 150mg tablet
Dilantin (phenytoin) 100mg extended release capsule
Dilantin (phenytoin) 125mg/5ml solution (**Ordered when Prescribed**)
Dilantin Infatabs (phenytoin) 50mg chewable tablet
Dilatrate-SR (isosorbide dinitrate SR) 40 mg capsules
Diltiazem SR 120, 180, 240, 300, 360 and 420 mg capsule

Dimetapp (brompheniramine/pseudoephedrine) 1/15mg per 5mL solution
Diovan (valsartan) 40, 80, 160, and 320 mg tablets
Diovan HCT (valsartan/hydrochlorothiazide) 80/12.5, 160/12.5, 320/12.5, 160/25, and 320/25 mg tablets
Diprolene (betamethasone dipropionate augmented) 0.05% cream and ointment
Disalcid (salsalate) 500 and 750mg tablet
Ditropan (oxybutynin) 5 mg tablet
Ditropan XL (oxybutynin) 5, 10 and 15mg ER tablet
Domeboro (aluminum sulfate/calcium acetate) topical solution
Donnatal (hyoscamine/atropine/scopolamine/phenobarbital) tab and elixir
Dramamine (dimenhydrinate) 50mg tablet
Drysol (aluminum chloride hexahydrate) solution
Duac (clindamycin/benzoyl peroxide) 1/5% topical gel
Dulcolax (bisacodyl) 5mg tablet and 10mg suppository
Dulera (mometasone/formoterol) 100/5 and 200/5 mcg inhaler
Duofilm (salicylic acid) solution

E

Effexor XR (venlafaxine) 37.5, 75, 150 and 225 mg ER tablet
Elavil (amitriptyline) 10, 25 and 75mg tablet
Elidel (pimecrolimus) 1% cream
Epi-Pen Twin packs (epinephrine) 0.3 mg injection
Epi-Pen Jr. Twin packs (epinephrine) 0.15 mg injection
EryMax (Erythromycin) 2% solution
EryPed (erythromycin) 200mg/5mL suspension
Ery-tab (erythromycin EC) 250 and 333mg tablet
Erythrocin (erythromycin stearate) 250mg tablet
Erythromycin 2% Gel
Estradiol 0.025, 0.0375, 0.05, 0.06, 0.075 and 0.1 mg once weekly patch
Estratest HS (esterified estrogen/methyltestosterone) 0.625/1.25mg tablet
Etodolac 400 and 500 mg tablet
Eucerin cream 120gm
Evista (raloxifene) 60mg tablet

F

Feldene (piroxicam) 20mg capsule
Fenofibrate 54 and 160 mg tablet
Ferrous Sulfate 325mg tab and 15mg/0.6mL drops
Fexofenadine 180mg tablet (Allegra)
Fioricet (butalbital/acetaminophen/caffeine) 50/325/40mg tablet
*Fiorinal (butalbital/aspirin/caffeine) 50/325/40mg tablet
Flagyl (metronidazole) 250mg tablet 500mg tablet
Flecainide 100 mg tablet
Fleets enema
Flexeril (cyclobenzaprine) 5 and 10mg tablet
Flomax (tamsulosin) 0.4 mg capsule

Flonase (fluticasone) nasal spray
Flovent Diskus (fluticasone) 50, 100 and 250mcg inhaler
Flovent HFA (fluticasone) HFA 44, 110 and 220mcg inhaler
Floxin (ofloxacin) 0.3% otic solution
FML (fluorometholone) 0.1% ophthalmic suspension
Folvite (folic acid) 1mg tablet
Foradil Aerolizer (formoterol) inhaler
Fosamax (alendronate) 10, 35 and 70mg tablet
Fosamax (alendronate) 5 mg tablet (**Ordered when Prescribed**)
Fosamax (alendronate) 70mg/75mL Solution (**Ordered when Prescribed**)
Fosamax Plus D (alendronate) 70mg/2800IU and 70mg/5600IU tablet
Freestyle Lite meter & strips
Furosemide (Lasix) 20, 40, and 80 mg tablets
Furosemide 10mg/mL solution (**Ordered when Prescribed**)

G

Gantrisin (sulfisoxazole) 500mg/5 mL pediatric suspension
Garamycin (gentamicin) 0.3% ophthalmic solution and ointment
Glucophage (metformin) 500, 850 and 1000 mg tablet
Glucophage XR (metformin) 500 and 750mg extended release tablet
Glucotrol (glipizide) 5 and 10 mg tablet
Glucotrol XL (glipizide) 2.5 and 5 mg extended release tablet
Glynase (glyburide micronized) 3 and 6mg tablet
Griseofulvin 125mg ultramicronized tablet
Griseofulvin micronized solution
Guanfacine IR 1mg and 2 mg tablet

H

Haldol (haloperidol) 1, 2 and 5mg tablet
Hydrochlorothiazide 12.5, 25 and 50mg tablet
*Hydrocodone/acetaminophen (Norco) 5/325 and 7.5/325 mg tablets
Hydrocortisone 0.5% and 1% cream
Hydrocortisone 1% ointment 30gm
Hydrocortisone valerate 0.2% cream and ointment
Hygroten (chlorthalidone) 25 and 50 mg tablet
Hytrin (terazosin) 1, 2, 5 and 10mg capsule
Hyzaar (losartan/hydrochlorothiazide) 50/12.5 and 100/25mg tablet

I

Ilotycin (erythromycin) 5mg/gm ophthalmic ointment
Imdur (isosorbide mononitrate) 30 and 60mg tablet
Imitrex (sumatriptan) 25 and 50 mg tablets
Imitrex (sumatriptan) 6 mg injection/STATdose system
Imodium (loperamide) 2mg capsule
Imuran (azathioprine) 50mg tablet
Inderal (propranolol) 10 and 40mg tablet

Inderal LA (propranolol) 60, 80 and 160mg LA capsule

Indocin (indomethacin) 25 and 50mg capsule

Insulin Syringes 0.5 and 1mL

Isoniazid 100 and 300mg tablet

Isoniazid 50mg/5mL syrup (**Ordered when Prescribed**)

Isopto Homatropine (homatropine) 5% ophthalmic drops

Isordil (isosorbide dinitrate) 10, 20 and 30 mg tablets

J

Janumet (sitagliptin/metformin) 50/500 and 50/1000 mg tablets

Januvia (sitagliptin) 25, 50 and 100 mg tablets

Jolessa (ethynodiol estradiol 0.03mg and levonorgestrel 0.15mg) extended cycle

K

Keflex (cephalexin) 125mg/5mL and 250mg/5mL suspension

Keflex (cephalexin) 250 and 500mg capsule

Kelnor (ethynodiol estradiol diacetate) 0.035/1 mg tablet

Kenalog (triamcinolone) 0.1% cream, ointment and spray

Kenalog Orabase (triamcinolone acetonide) 0.1% dental paste

Keppra (levetiracetam) 250 and 500 mg tablet

Keto-Diastix Urine test strip

Ketorolac 0.5% ophthalmic solution

*Klonopin (clonazepam) 0.5 and 1mg tablet

Klor-Con (potassium chloride) 20meq powder packet

L

Labetalol 100 mg tablet

Lac-Hydrin (ammonium lactate) 12% lotion

Lacrilube ophthalmic ointment

Lamictal (Lamotrigine) 25, 100, 150 and 200 mg tablets

Lamisil (terbinafine) 250mg tablet

Lancets (generic)

Lanoxin (digoxin) 0.05mg/mL solution (**Ordered when Prescribed**)

Lanoxin (digoxin) 0.125 and 0.25mg tablet

Lantus (insulin glargine) 100 unit vial

Lantus Solostar Pen and Pen needles

Larium (mefloquine) 250mg tablet

Lasix (furosemide) 20, 40 and 80 mg tablets

Levaquin (levofloxacin) 250, 500, 750mg tablet and 25mg/mL solution

Levora 28 (ethynodiol/levonorgestrel) 0.03/0.15mg tablet

Levothyroxine 25, 50, 75, 88, 100, 112, 125, 137, 150, 175, 200 and 300mcg tablet

Librax (chlordiazepoxide/clidinium) capsule

Lidex (fluocinonide) 0.05% cream and ointment

Lidoderm (lidocaine) 5% patch

Lipitor (atorvastatin) 10, 20, 40 and 80mg tablet

Lithium Carbonate 150, 300mg capsule

Lithium Citrate 8meq/5mL syrup (**Ordered when Prescribed**)

Loestrin Fe 1.5/30 and 1/20 (ethinyl estradiol/norethindrone/ferrous fumarate)

0.03/1.5/75mg and 0.02/1/75mg

Lo-Ovral (ethinyl estradiol/norgestrel) 0.03/0.3mg tablet

Lopid (gemfibrozil) 600mg tablet

Lopressor (metoprolol tartate) 25, 50 and 100mg tablet

Lotrel (amlodipine/benazepril) 2.5/10, 5/10, 5/20, 5/40, 10/20, and 10/40mg caps

Lotrisone (Clotrimazole/Betamethasone) 1/0.05% Cream

Lovenox (enoxaparin) 30, 40, 60, 80, 100mg injection (**must be pre-ordered**)

Lumigan (bimatoprost) 0.01% and 0.03% ophthalmic drops

Lunesta 1,2,3mg tablets (prior authorization form required)

Luride (flouride) 0.5, 1mg chewable tablet and 1.1mg/mL drops

Luxiq (betamethasone valerate) 0.12% topical foam

M

Macrobid (nitrofurantoin macrocrystal and monohydrate) 100mg capsule

Macrodantin (nitrofurantoin macrocrystal) 50mg capsule

Maxalt (rizatriptan) 5 and 10 mg tablet

Maxalt MLT (rizatriptan) 5 and 10 mg orally disintegrating tablet

Maxzide (hydrochlorothiazide/triamterene) 50/75mg tablet

Maxzide-25 (hydrochlorothiazide/triamterene) 25/37.5mg tablet

Medrol Dosepak (methylprednisolone) 4mg x 21 tablet

Metformin (Glucophage) 500, 850 and 1000 mg immediate release tablet

Metformin (Glucophage XR) 500 and 750 mg extended release tablet

Methotrexate 2.5mg tablet

*Methylin (methylphenidate hydrochloride) 10mg/5mL and 5mg/5mL

solution (**Ordered when prescribed**)

MetroGel (metronidazole) 1% topical gel

MetroGel-Vaginal (metronidazole) 0.75% vaginal gel

Micardis (telmisartan) 20, 40 and 80mg tablet

Micardis HCT (telmisartan/hydrochlorothiazide) 40/12.5 and 80/12.5 tablet

Micronase (glyburide) 2.5 and 5mg tablet

Minipress (prazosin) 1, 2 and 5mg capsule

Minocycline 100 mg capsule

Miralax (polyethylene glycol) 17gm packets, 255 and 527 gm bottle *max 527 gm/no refills

Mobic (meloxicam) 7.5 and 15 mg tablet

Monistat (miconazole) 2% cream

*Morphine (MS Contin) 15 and 30mg SR tablet

*Morphine Sulfate (IR) 15 and 30mg tablet

*Morphine Sulfate ER 60 mg

Motrin (ibuprofen) 100mg/5mL suspension and 50mg/1.25mL Infant drops

Motrin (ibuprofen) 400, 600, 800mg tablet

Mucinex D (guaifenesin/pseudoephedrine) 600/60mg tablet *Max 36 tabs/no refills

Mycelex (clotrimazole) 1% cream and solution *Max 3 tubes/bottles/no refills

Mycelex-G (clotrimazole) 1 % vaginal cream and suppositories

Mycostatin (nystatin) cream and powder 15gm

Mysoline (primidone) 50 and 250mg tablet

N

Naftin (naftifine) 1% cream and gel

Naproxen (Naprosyn) 125mg/5mL suspension (**Ordered when prescribed**)

Naproxen (Naprosyn) 500 mg tablet

Nardil (phenelzine) 15mg tablet

Nasalide (flunisolide) nasal spray

Neosporin ophthalmic ointment (bacitracin/neomycin/polymixin B)

Neurontin (gabapentin) 100, 300, 400mg capsules, 600 and 800mg tablets

Nexium (esomeprazole) 20 and 40mg capsules

Niacin 50 tablet and 250mg SR capsule

Niaspan (niacin) 500mg, 750mg and 1,000mg ER tablet

Nitrobid (nitroglycerin) 2% ointment

Nitro-Dur (nitroglycerin) 0.1, 0.2, 0.3, 0.4, 0.6, 0.8 mg/hour patch

Nitrolingual (nitroglycerin) 0.4mg/spray sublingual spray

Nitrostat (nitroglycerin) 0.3, 0.4 and 0.6mg sublingual tablet

Nizoral (ketoconazole) 2% cream and shampoo

Nizoral (ketoconazole) 200mg tablet

Nolvadex (tamoxifen) 10mg tablet

*Norco (hydrocodone/acetaminophen) 5/325 and 7.5/325 mg tablets

Norinyl 1/35 (ethinyl estradiol/norethindrone) 0.035/1mg tablet

Norinyl 1/50 (norethindrone/mestranol) 1/0.05mg tablet

Nor-QD (norethindrone) 0.35mg tablet

Norvasc (amlodipine) 2.5, 5 and 10mg

Novolin (insulin regular, NPH and 70/30) 100 unit vials

Novolog (insulin aspart) 100 unit vial

Novolog FlexPen and Pen needles

O

Ocufen (flurbiprofen) 0.03% ophthalmic solution

Ocuflox (ofloxacin) 0.3% ophthalmic solution

Omnicef (cefdinir) 125mg/5mL and 250mg/5mL suspension

Ondansetron 4 and 8mg tablet and 4 mg orally disintegrating tablet

Opcon A (naphazoline/pheniramine) ophthalmic solution

OptiChamber with mask – small, medium, and large

Optivar (azelastine) 0.05% ophthalmic solution

Ortho Evra (ethinyl estradiol/norelgestromin) 0.75/6mg transdermal system

Ortho-Cyclen (ethinyl estradiol/norgestimate) 0.035/0.25mg tablet

Ortho-Novum 7/7/7 (ethinyl estradiol/norethindrone) tablet-varying dose

Ortho-TriCyclen Lo (ethinyl estradiol/norgestimate) tablet-varying dose

Os-Cal (calcium carbonate) 500mg tablet

Os-Cal + D (calcium /cholecalciferol) 500mg/200IU tablet

*Oxycodone 5mg tablet

P

Pacerone (amiodarone) 200mg tablet

Pamelor (nortriptyline) 10 and 25mg capsule

Pamelor (nortriptyline) 10mg/5ml solution (**Ordered when Prescribed**)

Patanol (olopatadine) 0.1% ophthalmic solution

Paxil (paroxetine) 20mg and 40 tablet (20mg are scored)

Pediapred (prednisolone) 5mg/5mL solution

Pepto-Bismol (bismuth subsalicylate) chewable tablet

Penicillin VK 250, 500mg tablet, 125mg/5mL and 250mg/5mL suspension

*Percocet (oxycodone/acetaminophen) 5/325mg tablet

Periactin (cyproheptadine) 4mg tablet

Periactin (cyproheptadine) 2mg/5mL syrup (**Ordered when Prescribed**)

Peridex (chlorhexidine gluconate) 0.12% oral solution

Persantine (dipyridamole) 25mg tablet

Phenergan (promethazine) 25mg tablet

Pilocarpine 1%, 2% and 4% drops

Pilogel HS (pilocarpine) 4% gel

Plan B (levonorgestrel) 0.75mg tablet

Plaquenil (hydroxychloroquine) 200 mg tablets

Plavix (clopidogrel) 75mg tablet

Plendil (felodipine) 2.5, 5 and 10 mg tablet

Polysporin ophthalmic ointment (bacitracin/polymixin B)

Polytrim ophthalmic solution (trimethoprim/polymixin B)

Poly-Vi-Flor (multivitamin w/fluoride) 0.25mg drops

Potassium Chloride 10% (20meq/15mL) liquid

Potassium Chloride ER 8, 10, and 20 meq tablet

Prandin (repaglinide) 0.5, 1, and 2 mg tablets

Pravachol (pravastatin) 10, 20, 40 and 80mg tablet

Precision Xtra Blood Ketone Test Strip

Precision Xtra Strips and Meter

Pred Forte (prednisolone acetate) 1% ophthalmic suspension

Pred Mild (prednisolone acetate) 0.12% ophthalmic suspension

Prednisone 1, 5, 10 and 20mg tablet

Prednisone 5mg/5mL solution (**Ordered when Prescribed**)

Pre lone (prednisolone) 15mg/5mL solution

Premarin (conjugated estrogen) vaginal cream

Premarin (conjugated estrogens) 0.3, 0.45, 0.625, 0.9, 1.25mg tablets

Prempro (conjugated estrogens/medroxyprogesterone) 0.3/1.5, 0.45/1.5, 0.625/2.5 and 0.625/5 mg tablet

Prenatal Plus Vitamin tablet

Preventit 5000 Plus (fluoride) 1.1% dental cream

PrevPac (amoxicillin, clarithromycin, and lansoprazole) dosing pack

Prilosec (omeprazole) 10, 20 and 40 mg capsule

Prilosec (omeprazole) 2.5 and 10 mg packets/granules for suspension
Primaquine Phosphate 26.3mg (15mg base) tablet
Prinivil (lisinopril) 2.5, 5, 10, and 20mg tablet
Prinzide (lisinopril/hydrochlorothiazide) 10/12.5 and 20/12.5mg tablet
Proctofoam-HC (pramoxine/hydrocortisone) 1%
Proctosol-HC (hydrocortisone) 2.5% Cream
Promethazine 6.25mg/5mL syrup
Promethegan (promethazine) 12.5 and 25 mg suppository
Propylthiouracil 50mg tablet
Proscar (finasteride) 5 mg tablet
Protopic (tacrolimus) 0.1% ointment
Provera (medroxyprogesterone) 2.5 and 10mg tablet
Prozac (fluoxetine) 10, 20 and 40 mg capsule
Prozac (fluoxetine) 20mg/5mL solution (**Ordered when Prescribed**)
Pulmicort (budesonide) respules 0.5 and 0.25mg/2mL solution for nebulization

Q

Quinaglute (quinidine gluconate) 324mg ER tablet
Quinidine Sulfate 200mg tablet
Quinine sulfate (Qualaquin) 324 mg capsule (for malaria treatment only)

R

Reclipsen (ethinyl estradiol/desogestrel) 0.03/1.5mg tablet
Refresh Plus Sol 30 units/Box (for short term use)
Refresh Tears Sol 15ml bottle (for chronic use)
Reglan (metoclopramide) 10mg tablet
Remeron (mirtazapine) 15, 30 and 45 mg tablet
Retin-A (tretinoin) 0.025 and 0.05% cream
Rifadin (rifampin) 300mg capsule
Risperdal (risperidone) 0.25, 0.5, 1, 2, 3 and 4 mg tablet
Risperdal (risperidone) 1mg/mL solution (**Ordered when Prescribed**)
*Ritalin (methylphenidate) 5, 10, 20mg SR and 20mg IR tablet
*Ritalin LA (methylphenidate) 10, 20, 30 and 40 mg capsule
Robaxin (methocarbamol) 500mg tablet
Robitussin (guaifenesin) 100mg/5mL syrup *Max 120 mL bottle, no refills
*Robitussin AC (guaifenesin/codeine) 100/10mg per 5mL syrup
Robitussin DM (guaifenesin/dextromethorphan) 100/10mg per 5mL syrup
*Max 120 mL bottle, no refills
Rondec (chlorpheniramine/phenylephrine) 1/3.5mg liquid drops

S

Saline nasal spray
Sebex (salicylic acid/colloidal sulfur) shampoo
Selsun (selenium sulfide) shampoo
Serevent Diskus (salmeterol) powder inhaler
Seroquel (quetiapine) 25, 50,100, 200, 300 and 400 mg tablet

Seroquel XR (quetiapine) 50, 150, 200, 300 and 400 mg tablet
Silvadene (silver sulfadiazine) cream
Sinemet (carbidopa/levodopa) 10/100, 25/100 and 25/250mg tablet
Sinemet CR (carbidopa/levodopa) 25/100 and 50/200 mg CR tablet
Sinequan (doxepin) 10, 25 and 75 mg capsule
Sinequan (doxepin) 10mg/mL liquid (**Ordered when Prescribed**)
Singulair (montelukast) 4mg oral granules, 4 and 5mg chewable tabs and 10mg tabs
Skelaxin (metaxalone) 800 mg tablet
Sodium Chloride 0.9% inhalation solution 5ml
Spacer – for use with inhalers
Spiriva HandiHaler (tiotropium) 18mcg
Sronyx (ethinyl estradiol/levonorgestrel) 0.02/0.1mg tablet
Strattera (atomoxetine) 10, 18, 25, 40 and 60mg capsule
Sudafed (pseudoephedrine) 60mg tablet *Max of 60 capsules *no refills
Sudafed (pseudoephedrine) 15mg/5mL syrup
Sulfacetamide 10% ophthalmic ointment and 15% ophthalmic solution
Sulfatrim (sulfamethoxazole/trimethoprim) 200mg/40mg per 5mL suspension
Sulfazine EC (sulfasalazine) 500mg enteric coated tablet
Symbicort (budesonide and formoterol) 80/4.5 and 160/4.5 mcg inhalers
Symmetrel (amantadine) 100mg capsule
Symmetrel (amantadine) 50mg/5mL syrup (**Ordered when Prescribed**)
Synalar (fluocinolone) 0.01% solution

T

Tagamet (cimetidine) 300 and 400mg tablet
Tegretol (carbamazepine) 100mg chewable tablet
Tegretol (carbamazepine) 100mg/5mL suspension (**Ordered when Prescribed**)
Tegretol (carbamazepine) 200 mg tablet
Tegretol XR (carbamazepine) 400mg extended release tablet
*Temazepam 15 and 30mg capsule
Tenormin (atenolol) 25, 50, and 100 mg tablet
Terazol-3 (terconazole) vaginal cream
Tessalon (benzonatate) 100mg perle
Tetracycline 250mg capsule
Theo-24 (theophylline XR) 300 and 400mg extended release capsule
Theophylline 200 and 300 mg ER capsules
Theophylline 80mg/15mL elixir (**Ordered when Prescribed**)
Thyroid USP 60mg tablet
Tiazac (diltiazem SR) 120, 180, 240, 300, 360 and 420 mg capsule
Timoptic (timolol) 0.25% and 0.5% drops
Timoptic XE (timolol GFS) 0.25% and 0.5% drops
Tobradex (tobramycin/dexamethasone) ophthalmic suspension
Tobrex (tobramycin) 0.3% ophthalmic solution
Tofranil (imipramine hydrochloride) 10 and 25mg tablet
Tofranil-PM (imipramine pamoate) 75 mg capsule (**Ordered when Prescribed**)
Tolectin DS (tolmetin) 400mg capsule

Topamax (topiramate) 25 and 100 mg tablet
Toprol XL (metoprolol succinate) 25, 50, 100 and 200mg tablet
Trazodone 50mg tablet
Tricor (fenofibrate) 48 mg and 145 mg tablet
TriLyte (polyethylene glycol electrolyte solution) 4000mL powder for oral solution
TriNessa (ethinyl estradiol/norgestimate) tablet-varying dose
Tri-Vi-Flor (vitamin A-C-D/fluoride) 0.25 and 0.5 mg drops
Trivora (ethinyl estradiol/levonorgestrel) tablet-varying dose
Trusopt (dorzolamide) 2% drops
T-Stat (erythromycin) 2% topical solution
Tucks pads (witch hazel) pads
Tylenol (acetaminophen) 120mg suppository
Tylenol (acetaminophen) 325mg tablet * max 100 tabs/no refills
Tylenol (acetaminophen) 80mg/0.8mL drops and 160mg/5mL elixir
*Tylenol with codeine (acetaminophen w/codeine) 120/12mg per 5mL elixir
*Tylenol with Codeine No. 3 (acetaminophen/codeine) 300/30mg tablet

U

Ultram (tramadol) 50mg tablet
Uniphyll (theophylline CR) 400 mg CR tablet
Uroxatral (alfuzosin) 10mg tablet

V

*Valium (diazepam) 5 mg tablet
Valtrex (valacyclovir) 500 mg caplet 1 gram tablet
Ventolin HFA (albuterol) MDI
Verapamil 40 and 80 mg tablet
Verapamil 120, 180 and 240mg SR tablet
Verapamil 180 and 240 mg XR tablet
Vermox (mebendazole) 100mg tablet
Vesicare (solifenacin succinate) 5mg and 10mg tablet
Viagra (sildenafil) 25, 50, and 100 mg tablets
Vibramycin (doxycycline) 100mg capsule
Vigamox (moxifloxacin) 0.5% ophthalmic solution
Viroptic (trifluridine) 1% ophthalmic solution
Vitamin B12 (cyanocobalamin) 1000mcg/mL injection
Vitamin B6 (pyridoxine) 50mg tablet
Vitamin D (Ergocalciferol) 50,000 unit capsules
Voltaren (diclofenac) 0.1% ophthalmic solution
Vosol HC (acetic acid/propylene glycol diacetate/hydrocortisone) otic solution
Vytarin (ezetimibe/simvastatin) 10/10,10/20,10/40 and 10/80mg tablet

W

Warfarin 1, 2, 2.5, 3, 4, 5, 6, 7.5 and 10 mg tab

Wellbutrin SR (bupropion) 100 and 150 mg SR tablet
Westcort (hydrocortisone valerate) 0.2% cream

X

Xalatan (latanoprost) 0.005% drops
*Xanax (alprazolam) 0.25mg and 0.5mg tablet
Xylocaine (lidocaine) 2% viscous solution

Y

Yasmin (ethinyl estradiol/drospirenone) 0.03/3mg tablet
Yaz (ethinyl estradiol/drospirenone) 0.02/3mg tablet

Z

Zantac (ranitidine) 150mg tablet and 15mg/mL syrup
Zestoretic (lisinopril/hydrochlorothiazide) 10/12.5, 20/12.5 and 20/25mg tablet
Zestril (lisinopril) 2.5, 5, 10, 20, 30 and 40 mg tablet
Zetia (ezetimibe) 10mg tablet
Zirgan (ganciclovir) 0.15% ophthalmic gel
Zithromax (azithromycin) 100/5 and 200mg/5mL suspension
Zocor (simvastatin) 5, 10, 20, 40 and 80 mg tablet
Zofran (ondansetron) 4 and 8mg tablet and 4 mg orally disintegrating tablet
Zoladex (goserelin) implant 3.6 and 10.8 mg (**ordered when prescribed**)
Zoloft (sertraline) 20mg/mL liquid (**Ordered when Prescribed**)
Zoloft (sertraline) 25, 50 and 100mg tablet
Zomig (zolmitriptan) 2.5 and 5 mg tablet
Zovirax (acyclovir) 200mg capsule, 400 and 800 mg tablet
Zovirax (acyclovir) 5% ointment
Zovirax (acyclovir) 200mg/5mL suspension (**Ordered when Prescribed**)
Z-Pak (azithromycin) 250mg tablets
Zyloprim (allopurinol) 100 and 300mg tablet
Zyrtec (cetirizine) 1mg/mL liquid, 5 and 10mg tablet

***30 Day Supply for all Controlled Medications
(Exception: valid Rx for 60 day supply of
ADD/ADHD treatment)**

Hanscom AFB Pharmacy Hours of Operation:

**0730-1630 Monday, Wednesday, Thursday, and
*Friday**

0730-1500 Tuesday

***0730-1100 1st Friday of each month**

****We are sometimes closed at unspecified times for training or other base events. If you live a considerable distance from base, please call us at 781-225-6789 prior to your visit to ensure that we are open.**

Upcoming Clinic Closure Dates:

4 July 2012

20 July 2012

31 August 2012

3 September 2012

8 October 2012

11, 22 and 23 November 2012

24 and 25 December 2012

Refills by phone only:

781-225-6789

We now accept faxed prescriptions from your doctor's office: 781-225-2577

Note: Please call to activate your faxed prescription

**Access our formulary online at
www.hanscom.af.mil/units/clinic/index.asp click
Pharmacy Medication Formulary**